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FRAME EQUIPMENTS
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STEP-UP GEARING / PUMPS - 3 POINTS COUPLING

VARIANTE DALLE
SHOOT VARIANT.

VARIANTE NET SUP ET CLEANTECH.
CLEANTECH AND UP CLEANER VARIANT.
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Item Quantity Code Description Remark at line
1 1 511555 3 POINTS COUPLING GEARBOX SUPPORT
2 1 124382 DRAW BAR SUPPORT ( 3 POINTS COUPLING )
NI 3 065221 BOLT H 60K 16X35 - ZINC
NI 3 065438 BOLT H 80K 18X80 - ZINC
NI 6 065809 SET FLAT WASHER DIAM.18 - ZINC
NI 6 065017 LOCK NUT M18 - ZINC
1 386339 LOWER HALF STRENGHTENING TIE-ROD L.H
1 386340 LOWER HALF STRENGHTENING TIE-ROD R.H
NI 4 065286 BOLT H 80K 14X50 - ZINC
NI 4 065079 SET FLAT WASHER DIAM.14 - ZINC
NI 4 065015 LOCK NUT M14 - ZINC
4 1 386341 UPPER HALF STRENGHTENING TIE-ROD L.H
4 1 386342 UPPER HALF STRENGHTENING TIE-ROD R.H
5 2 386526 COUPLING ADJUSTING PLATE
6 2 030012 DRAWBAR PIN
7 2 180071 FOLDING PIN DIAM.10 - YELLOW ZINC PLATED
8 2 511591 3 POINTS SUPPORT LEG
9 2 180037 RETAINING CLIP DIAM.6
10 1 511590 TIE ROD 3PT
NI 1 065290 BOLT H 80K 16X110 - ZINC
NI 1 065016 LOCK NUT M16 - ZINC
11 1 360318 STEERING BALL ADJUSTEMENT 3PT
12 1 388557 PIN D25
13 1 180075 FOLDING PIN DIAM.6 - YELLOW ZINC PLATED
14 1 386459 SPLINED SHAFT 1' 3/8 6 SPLINES L350
15 2 360111 UNIVERSAL JOINT (WITH PUSHBUTTON)
16 1 511581 UNIVERSAL JOINT GUARD
17 1 513462 UNIVERSAL JOINT RING SENSOR
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18 1 066096 SCREW H 80K 6X16 - ZINC

19 1 513463 UNIVERSAL JOINT SENSOR BRACKET

20 1 168115 INDUCTIVE SENSOR M12 CONNECTOR M12

21 1 066068 SCREW H 80K 30X70 - ZINC

22 1 065073 FLAT WASHER M DIAM.30 - ZINC

23 1 065336 LOCK NUT M30 - ZINC

24 1 270987 PUMP KP30 22 + 19.5 + 14.5 CM3

25 1 360316 M7 STEP-UP GEAR 1/5-1'3/8 SHOOT VARIANT

26 1 511556 M7 STEP-UP GEAR SUPPORT SHOOT VARIANT

27 1 360317 M10 STEP-UP GEAR 1/5 - 1'3/8 CLEANTECH AND UP CLEANER VARIANT
28 1 270988 PUMP PLP20.20 CM3 CLEANTECH AND UP CLEANER VARIANT
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STEP-UP GEARING BOX M7
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Item Quantity Code Description Remark at line
1 1 360338 SHAFT
2 1 360339 GEAR
4 1 360340 SHAFT
5 1 360344 COVER
7 2 360235 INTERNAL CIRCLIP D. 90
8 1 360336 OIL SEAL
10 2 330178 BALL BEARING ( ONE ROW ) 35X80X21
11 2 330227 BALL BEARING ( ONE RANGEE ) 50X90X20
13 1 360239 STEP-UP GEARING 360143 DRAIN PLUG
15 1 360335 OIL PLUG
16 1 270384 OIL PLUG
17 1 360345 OIL PLUG
18 6 360241 STEP-UP GEARING 360143 SCREW M6X16
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STEP-UP GEARING BOX M10
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Item Quantity Code Description Remark at line
1 1 360232 STEP-UP GEARING 360143 IRON COVER
2 1 360233 STEP-UP GEARING 360143 GEARBOX
3 1 360341 GEAR 360317 GEARBOX
4 1 360229 SHAFT (STEP-UP GEARING B10)
5 1 360342 SHAFT 360317 GEARBOX
6 1 360230 LIPSEAL REPLACED BY 185141
7 1 360231 LIPSEAL IE 40X90X10
8 2 360235 INTERNAL CIRCLIP D. 90
9 1 330220 BALL BEARING ( ONE RANGEE ) 40X90X23
10 1 360343 LIPSEAL IE 40X90X8
11 1 330178 BALL BEARING ( ONE ROW ) 35X80X21
12 2 330220 BALL BEARING ( ONE RANGEE ) 40X90X23
13 1 360238 STEP-UP GEARING 360143 BREATHER
14 1 360239 STEP-UP GEARING 360143 DRAIN PLUG
15 1 360240 STEP-UP GEARING 360143 DRAIN PLUG
16 8 360241 STEP-UP GEARING 360143 SCREW M6X16
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DRAW BAR COUPLING
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Item Quantity Code Description Remark at line
1 1 124381 VERTICAL DRAW BAR FORK
2 1 123511 PIN D35 L71.2 M24
3 2 385976 DRAW BAR BUSH
4 1 386484 PIN D35 M24X150
5 1 124380 DRAW BAR FORK
6 1 066044 H THICK NUT M33
7 1 386483 CLAMPING WASHER
8 1 386482 TOWING SUPPORT
9 3 065290 BOLT H 80K 16X110 - ZINC
10 3 065016 LOCK NUT M16 - ZINC
11 1 122952 DRAW-BAR
12 2 050099 SETSCREW HC 12X12 - STEEL
13 1 122954 PIN D35 L260
NI 1 065393 SCREW H 80K 10X30 - ZINC
NI 1 065066 FLAT WASHER M DIAM.10 - ZINC
NI 1 065049 SPRING LOCK WASHER W D10 - ZINC
14 2 385976 DRAW BAR BUSH
15 1 050010 SLOTTED ROUND NUT FOR HOOK SPANNER D9
16 1 122951 DRAW BAR SUPPORT
17 6 385973 BUSH
18 1 065325 SERRATED LOCK WASHER D14 INT.-ZINC
19 1 065071 FLAT WASHER M DIAM.24 - ZINC
20 1 065019 LOCK NUT M24 - ZINC
21 1 390079 CYLINDER DA 30X80X170
22 2 385180 PIN D25 L58
23 4 180015 THICK SLOTTED SPRING PIN 6X40
24 1 185414 CYLINDER SEALS KIT 35 X 80
25 1 390016 CYLINDER DA 30X60X336
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26 1 185051 CYLINDER SEALS KIT 30 X 60

27 1 360009 TIE-ROD END CYLINDER D35

28 2 385975 CYLINDER SPACER

29 1 385974 BUSH

30 1 065295 BOLT H 80K 24X100 - ZINC

31 1 065071 FLAT WASHER M DIAM.24 - ZINC

32 1 065019 LOCK NUT M24 - ZINC

33 1 122955 PIN

NI 1 065393 SCREW H 80K 10X30 - ZINC

NI 1 065066 FLAT WASHER M DIAM.10 - ZINC

NI 1 065049 SPRING LOCK WASHER W D10 - ZINC
34 1 055010 EXTERNAL CIRCLIP DIAM. 35

35 2 065151 SETSCREW HC 6X8 - ZINC

36 5 055046 IN LINE LUBRICATOR M6X100

37 1 055049 LUBRICATOR 90°- M6X100

38 3 386207 HYDRO FITTING C40XS 10 3/8 - JET 1.5 MM
39 1 165207 SWITCH BODY

40 1 165206 SWITCH HEAD

41 1 165042 BRASS REDUCTION FITTING 11 /09
42 1 165084 BRASS STUFFING-BOX 09
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LIFTING - DANFOSS WHEELS OMVW 630/ 800 CM3 MOTORIZATION VARIATION

COTE GAUCHE REPRESENTE.
LEFT SIDE SHOWN.

COTE DROIT REPRESENTE.
RIGHT SIDE SHOWN.
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Item Quantity Code Description Remark at line
1 1 510146 WHEEL SUPPORT L.H.
1 1 510145 WHEEL SUPPORT R.H.
2 2 503801 ADJUSTING PIN
3 2 055050 LUBRICATOR (IN LINE) M8X125
4 2 355144 WHEEL SUPPORT SLIDE
5 2 355145 WHEEL SUPPORT SLIDE
6 12 065144 SETSCREW HC 14X40 - STEEL
7 12 065027 H THIN NUT M14 - ZINC
8 2 180017 THICK SLOTTED SPRING PIN 6X50
9 2 390057 CYLINDER DA 40X70X500
10 1 185052 CYLINDER SEALS KIT 40 X 70
11 2 385867 PIN D30 L113
12 2 180020 THICK SLOTTED SPRING PIN 6X60
13 8 065438 BOLT H 80K 18X80 - ZINC
14 8 065017 LOCK NUT M18 - ZINC
15 2 385065 OMVW 630 / 800 WHEEL HUB
16 2 050027 FLAT WASHER M DIAM.42 - STEEL
17 2 050028 H SLOTTED NUT M42X300 HEIGHT 23
18 2 180027 THICK SLOTTED SPRING PIN 8X60
19 12 260057 WHEEL STUD M18 X 150
20 12 260055 WHEEL NUT M18X150
21 1 260033 FRONT WHEEL R.H. 360/70 R24 127A8 TRELL.
21 1 260034 FRONT WHEEL L.H. 360/70 R24 127A8 TRELL.
22 2 260002 RIM W12 ( 6 DIAM. 18.5)
23 2 260030 TYRE 360 /70 R24 TM 700 A8 TRELLEBORG
24 2 386620 MACHINED KEY 14X9X60
25 1 501402 WHEEL SCRAPER R.H.
25 1 501403 WHEEL SCRAPER L.H.
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26 2 115024 FLOW CONTROL VALVE VSCT 3/8'

26 2 045007 CHECK VALVE

27 2 210015 HYDRAULIC MOTOR OMVW 630 TAPER SHAFT 630 CM3 WHEEL MOTOR VERSION
27 2 210016 HYDRAULIC MOTOR OMVW 800 TAPER SHAFT 800 CM3 WHEEL MOTOR VERSION
28 1 185059 OMVW MOTORS SEALS KIT

NI 2 185175 LIPSEAL 60X80X7
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HYDRAULIC BRAKING HELP ALTERNATIVE ( SPAIN)

COTE DROIR REPRESENTE.
RIGHT SIDE SHOWN.
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Item Quantity Code Description Remark at line
1 1 260139 BRAKE MANUAL CONTROL
2 4M 290116 NYLON ROPE D8
3 1 085021 CABLE CLAMP ZINC PLATED D6
4 1 085032 STANDARD FORK 12 X 34
5 1 065278 SCREW H 80K 12X30 - ZINC
6 1 290268 EYE TIGHTENER EXT. D10
7 1.2 388766 MANUAL BRAKE CABLE L1200
8 0.95 365069 BRAIDED TRANSPARENT HOSE 10X16 BY METER
9 4 085021 CABLE CLAMP ZINC PLATED D6
10 1 513758 LEFT BRAKE SUPPORT
11 1 513768 RIGHT BRAKE SUPPORT
12 2 055048 LUBRICATOR 45°- M6X100
13 2 390883 BRAKE CYLINDER
14 2 513769 BREAK BUSH
15 2 358659 BREAK LINK SHEET
16 2 180002 RETAINING CLIP DIAM.4
17 2 325067 TRACTION SPRING - STAINLESS
18 1 290014 GALVANIZED SHACKLE R.H. D8 MDR108
19 1 513757 BRAKE CONTROL ROD
20 2 385201 BUSH
21 2 065694 BOLT H 80K 14X110 - ZINC
22 2 065031 H NUT M14 - ZINC
23 4 065068 FLAT WASHER M DIAM.14 - ZINC
24 2 060164 LOCK NUT M14 - A4 STAINLESS
25 2 387069 HYDRAULIC BRAKE CONTROL FORK
26 2 065028 H NUT M10 - ZINC
27 2 085072 MECHANICAL BRAKING CONTROL CABLE
28 1 511489 LOWER BRAKE WIRE GUIDE RH.
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28 1 511490 LOWER BRAKE WIRE GUIDE LH.
29 2 503010 BRAKE ADJUSTER

30 2 066005 BOLT H 80K 10X80 - ZINC

31 2 065028 H NUT M10 - ZINC

32 2 065066 FLAT WASHER M DIAM.10 - ZINC
33 2 065013 LOCK NUT M10 - ZINC

34 2 260237 DRUM BRAKE

35 2 501386 DRUM BRAKE GUARD
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MECHANICAL BRAKING MANUAL CONTROL

COTE DROIT REPRESENTE. '~
RIGHT SIDE SHOWN. ~.
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Item Quantity Code Description Remark at line
1 1 260139 BRAKE MANUAL CONTROL
2 1 388506 HANDLE BRAKE CONTROL ROD
3 3 065029 H NUT M12 - ZINC
4 1 085032 STANDARD FORK 12 X 34
5 1 511493 BRAKE CONTROL ROD
6 2 385201 BUSH
7 1 511491 RIGHT BRAKE SUPPORT
8 1 511492 LEFT BRAKE SUPPORT
NI 8 066124 SCREW H 80K 10X35 - ZINC
NI 8 065013 LOCK NUT M10 - ZINC
NI 8 065066 FLAT WASHER M DIAM.10 - ZINC
9 2 055048 LUBRICATOR 45°- M6X100
10 1 387069 HYDRAULIC BRAKE CONTROL FORK
NI 2 065007 SCREW H 80K 12X40 - ZINC
NI 2 065281 BOLT H 80K 12X45 - ZINC
NI 2 065014 LOCK NUT M12 - ZINC
11 2 065028 H NUT M10 - ZINC
12 2 085072 MECHANICAL BRAKING CONTROL CABLE
13 1 511489 LOWER BRAKE WIRE GUIDE RH.
13 1 511490 LOWER BRAKE WIRE GUIDE LH.
14 2 260237 DRUM BRAKE
15 2 501386 DRUM BRAKE GUARD
16 4M 290116 NYLON ROPE D8
17 1 085021 CABLE CLAMP ZINC PLATED D6
18 2 503010 BRAKE ADJUSTER
19 2 066005 BOLT H 80K 10X80 - ZINC
20 2 065028 H NUT M10 - ZINC
21 2 065066 FLAT WASHER M DIAM.10 - ZINC
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22 2 065013 LOCK NUT M10 - ZINC
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MECHANICAL BRAKING DRUMS
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Item Quantity Code Description Remark at line
1 2 260425 BRAKE DRUM
2 2 260557 BRAKE SHOE
3 2 260558 BRAKE SHOE COMPRESSION SPRING
4 1 260559 BRAKE JOW PIN
5 1 260560 DRUM BRAKE DRIVE SHAFT
6 1 260561 HYDRAULIC MOTOR BRAKE DISC
7 2 260562 DRUM BRAKE WEAR RING
8 1 260563 EXTRERNAL CIRCLIP D. 40
9 1 260564 BRAKE DRIVING TIE-ROD
10 1 260565 BRAKE FLAT WASHER
11 1 260566 EXTERNAL CIRCLIP D. 25
12 1 260567 H SLOTTED NUT
13 1 260568 SPLIT PIN
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COWLINGS / FINISHING

COTE GAUCHE REPRESENTE.

LEFT SIDE SHOWN.
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Item Quantity Code Description Remark at line
1 2 511326 REAR COVER
2 2 055467 HANDLE M8 /L120
3 1 346574 REAR CORNER FLAP DOOR L.H. - STAINLESS
3 1 346573 REAR CORNER FLAP DOOR R.H. - STAINLESS
4 2 185010 REAR FLAP DOOR GASKET
5 2 355037 CONVEYOR REAR FLAP DOOR
6 4 290051 WING NUT M8 - BRASS
7 1 357919 LOWER FAN GUARD L.H.
7 1 357918 LOWER FAN GUARD R.H.
8 2 265145 LOWER BIN STRENGHTENED GUIDE BAND
9 2 265146 LOWER BIN STRENGHTENED GUIDE BAND
10 2 265147 LOWER BIN STRENGHTENED GUIDE BAND
11 2 265206 BIN STRENGHTENED GUIDE BAND
12 1 346568 ELEVATOR LOWER CLOSURE SHEET L.H. SS
12 1 346567 ELEVATOR LOWER CLOSURE SHEET R.H. SS
13 2 346562 ELEVATOR UPPER CLOSURE PLATE SS
14 2 355038 CONVEYOR FRONT FLAP DOOR
15 2 185009 FRONT FLAP DOOR GASKET
NI 2 065077 FLAT WASHER M DIAM. 8 - ZINC
16 4 055041 HAND KNOB (FEMALE) D40 M8
17 2 265581 G8 SENSOR ARM
18 2 065111 BOLT CHC 80K 8X40 - ZINC
19 2 065024 LOCK NUT M8 - ZINC
20 2 120584 CONVEYOR SENSOR ARM BRACKET
21 2 345401 CONVEYOR SENSOR ARM STIRRUP
22 4 065077 FLAT WASHER M DIAM. 8 - ZINC
23 4 065024 LOCK NUT M8 - ZINC
24 2 025012 RUBBER JOINT 14X30X42
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25 2 355439 SENSOR ARM BACKPLATE

26 2 065042 SERRATED LOCK WASHER D14 EXT. - ZINC
27 2 065015 LOCK NUT M14 - ZINC

28 2 055046 IN LINE LUBRICATOR M6X100

29 2 165207 SWITCH BODY

30 2 165206 SWITCH HEAD

31 2 165042 BRASS REDUCTION FITTING 11 /09
32 2 165084 BRASS STUFFING-BOX 09

33 1 123228 HYDRAULIC HOSES SUPPORT AXLE
34 1 123229 ROTATING ARM

35 1 395003 GAZ CYLINDER A=95 B=285 F1=900
36 1 511705 CONVEYOR GUIDING SENSOR L.H.
36 1 511704 CONVEYOR GUIDING SENSOR R.H.
37 1 290063 JERRICAN 10L.

38 1 290066 JERRICAN ELASTIC CORD L250
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Item Quantity Code Description Remark at line
1 1 204358 POLYESTER COVER WITH GRATES CONTAINREP 2TO 5
2 1 204218 POLYESTER COVER
NI 1 020822 STICKER
3 1 204266 FRONT COWL GRATE
4 1 204267 REAR COWL GRATE
5 1 265577 STICKER 'GREGOIRE' (2008)

6 2 511519 COVER FIXATION

7 4 025053 VIBRATION DAMPER STC 20.6X17.5X10 60
8 4 065066 FLAT WASHER M DIAM.10 - ZINC

9 4 066114 SCREW H 80K 8X20 - ZINC

10 1 356829 FRONT COVER

NI 8 066096 SCREW H 80K 6X16 - ZINC

NI 16 065076 FLAT WASHER M DIAM. 6 - ZINC

NI 8 065023 LOCK NUT M6 - ZINC
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HARVESTING EQUIPMENTS
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PICKING-HEAD EXCCENTRICS DRIVING
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Item Quantity Code Description Remark at line
1 1 210044 HYDRAULIC MOTOR OMR 50 SHAFT DIAM.25
2 1 185300 OMR MOTOR SEALS KIT
3 1 190016 HYDRAULIC MOTOR SUPPORT
4 1 066128 BOLT HM 10X70 SCREWED TO HEAD - ZINC
5 1 065028 H NUT M10 - ZINC
6 1 386131 SPROCKET 19.05S 7223 D25
7 2 065153 SETSCREW HC 8X16 - ZINC
8 1 250034 STANDARD SPROCKET 19.05S Z30/2517-STEEL
9 1 230004 TAPER-LOCK BUSH 45 BORE 2517 (CAST-IRON)
10 ™ 095056 REINFORCED SINGLE CHAIN 19.05 60H
NI 1 095057 CHAIN LINK 19.05 REINFORCED SINGLE
NI 1 095058 REINFORCED BENTED CHAIN LINK 19.05
11 2 240017 BEARING HOUSING SF 45
NI 8 066276 BOLT H 100K 16X60X150 - ZINC
NI 8 066208 LOCK NUT H M16X150 - ZINC
12 2 385231 SF 45 BEARING HOUSING PLATE
13 1 385248 ECCENTRIC SHAFT
14 1 100011 PARALLEL KEY FORM A 14X9X25
15 1 100014 PARALLEL KEY FORM A 14X9X40
16 1 387164 REMOVABLE INERTIA FLYWHEEL
17 1 230027 TAPER-LOCK BUSH 45 BORE 2012 (CAST-IRON)
18 1 050014 SLOTTED WASHER D9
19 1 050010 SLOTTED ROUND NUT FOR HOOK SPANNER D9
20 2 120722 ECCENTRIC BOX
21 4 330188 BALL BEARING ( ONE RANGEE ) 100X150X24
22 4 055006 EXTERNAL CIRCLIP D. 100
23 2 190174 EXCENTRIC SHAFT BEARING BUSH
24 2 065235 BOLT H 80K 24X140 - ZINC
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NI 2 065019 LOCK NUT M24 - ZINC

25 2 123939 ROD HOLDER DRIVING LINK

26 4 025015 RUBBER JOINT 24X48X44

27 2 385018 PICKING-HEAD NUT 28X150 R.H.

28 2 385673 ADJUSTING NUT L140

29 2 385017 PICKING-HEAD NUT 28X150 L.H.

30 2 120676 ROD HOLDER DRIVING LINK

31 2 025011 RUBBER BALL JOINT 16X65X60

32 1 355635 PICKING HEAD MAGNETIC SENSOR BRACKET
33 4 388542 MACHINED BOLT H 80K 14X40 - ZINC

34 4 065027 H THIN NUT M14 - ZINC

35 1 168115 INDUCTIVE SENSOR M12 CONNECTOR M12
36 1 357843 PICKING HEAD MAGNETIC SENSOR BRACKET
37 2 310132 UNION HYD. FITTING M 1/4-28NF-F 1/8 NPT
38 2 310060 PNEUMATIC FITTING MALE 1/8 NPT

39 8.6 380003 BLACK RILSAN TUBE 3 X 6

40 2 310056 PNEUMATIC FITTING MALE M6 CYLIND. D6
41 4 310057 BULKHEAD UNION PNEUMATIC FITTING D6
42 4 055046 IN LINE LUBRICATOR M6X100

43 1 357820 LUBRICATOR BRACKET

NI 2 066115 SCREW H 80K 8X30 - ZINC

NI 2 065077 FLAT WASHER M DIAM. 8 - ZINC

NI 2 065024 LOCK NUT M8 - ZINC
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RODS HOLDERS

VERSION QUICK FIT.

QUICK FIT VERSION.

,/.

COTE GAUCHE REPRESENTE.

LEFT SIDE SHOWN
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Item Quantity Code Description Remark at line
1 1 513536 REAR TIE-ROD HOLDER L.H. REPLACE 120764
1 1 513535 REAR TIE-ROD HOLDER R.H. REPLACE 120763
2 2 385353 CONNECTING ROD BOLT
3 2 385355 JOINER TIE-ROD NUT
4 2 065016 LOCK NUT M16 - ZINC
5 4 120946 TIE-ROD HOLDER BEARING HOUSING
6 4 501276 TIE-ROD HOLDER BEARING HOUSING
7 8 025014 RUBBER JOINT 28X48X66
8 8 355169 ROD HOLDER HOUSING BACKPLATE
9 8 065019 LOCK NUT M24 - ZINC
10 1 513534 FRONT TIE-ROD HOLDER L.H. REPLACE 120766
10 1 513533 FRONT TIE-ROD HOLDER R.H. REPLACE 120765
11 2 120524 LEFT PITCH ADJUSTING HOUSING
12 2 120523 RIGHT PITCH ADJUSTING HOUSING
13 4 025015 RUBBER JOINT 24X48X44
14 4 385087 BUSH
15 2 385017 PICKING-HEAD NUT 28X150 L.H.

16 2 385261 CONNECTING TIE-BAR

17 2 385018 PICKING-HEAD NUT 28X150 R.H.
18 4 386478 CONNECTING ROD BOLT M14X110
19 4 385189 JOINER TIE-ROD NUT

20 4 065015 LOCK NUT M14 - ZINC

21 1 120463 ROD HOLDER SUPPORT D25 L.H.
21 1 120462 ROD HOLDER SUPPORT D25 R.H.
22 2 060023 BOLT CHC 8X40 - A2 STAINLESS
23 2 060006 LOCK NUT M8 - A2 STAINLESS

24 4 065393 SCREW H 80K 10X30 - ZINC

25 8 065078 SET FLAT WASHER DIAM.10 - ZINC
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26 8 065013 LOCK NUT M10 - ZINC

27 2 265415 LONG WHITE ARC TIE-ROD D25 2002

27 2 265297 LONG YELLOW MOULD. ARC TIE-ROD D25 1997

27 2 265562 LONG GREEN MOULDED ARC TIE-ROD D25

28 2 203058 KIT - TIE-ROD HALF CLAMPS D25 + BOLTS FROM 2011 VERSION - REPLACE 203026 - INCLUDED
PARTS ITEM 25,26,29 AND 30

29 4 175021 MALE ROD HODER HALF CLAMP ( HEAD 17 ) FROM 2011 VERSION - REPLACE 175011 ( X2 ) AND

175012 ( X2)

30 4 065394 BOLT H 80K 10X65 - ZINC (16MM HEAD) UNTIL 2010 VERSION

30 4 065445 BOLT H 80K 10X65 - ZINC (17MM HEAD) FROM 2011 VERSION

31 1 511030 ROD HOLDER SUPPORT D25 L.H. QUICK FIT VERSION ONLY

31 1 511029 ROD HOLDER SUPPORT D25 R.H. QUICK FIT VERSION ONLY

32 4 510905 ROD HOLDER SUPPORT CLAMP QUICK FIT VERSION ONLY

33 6 180121 QUICK FIT PIN D8 STAINLESS QUICK FIT VERSION ONLY

34 8 065078 SET FLAT WASHER DIAM.10 - ZINC QUICK FIT VERSION ONLY

35 8 065013 LOCK NUT M10 - ZINC QUICK FIT VERSION ONLY

36 2 510906 REAR CLAMPING RODS QUICK FIT VERSION ONLY
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CATCHERS TRAYS RAILS

COTE DROIT REPRESENTE.
RIGHT SIDE SHOWN.
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Item Quantity Code Description Remark at line
1 1 501727 CATCHER TRAY RAIL R.H.
1 1 501728 CATCHER TRAY RAIL L.H.
NI 4 065278 SCREW H 80K 12X30 - ZINC
NI 4 065279 SCREW H 80K 12X35 - ZINC
NI 8 065050 SPRING LOCK WASHER W D12 - ZINC
NI 4 065067 FLAT WASHER M DIAM.12 - ZINC
NI 4 065014 LOCK NUT M12 - ZINC
1 346805 CATCHER TRAYS JUNCTION SHEET R.H.
2 1 346806 CATCHER TRAYS JUNCTION SHEET L.H.
NI 4 066114 SCREW H 80K 8X20 - ZINC
3 2 285585 CATCHER TRAYS RAIL RUBBER STRIP
4 2 356691 CATCHER TRAY FIXING SHEET-IRON
5 1 155203 FIRST CATCHER TRAY R.H.
5 1 155204 FIRST CATCHER TRAY L.H.
6 14 155083 CATCHER TRAY R.H.
6 14 155084 CATCHER TRAY L.H.
7 36 155183 CATCHER TRAY STIFFENER 15°- THICKNESS 8
8 36 345533 CATCHER TRAY TIGHENING PLATE
9 72 065300 BOLT H 80K 8X45 - ZINC
10 42 065077 FLAT WASHER M DIAM. 8 - ZINC
11 78 065024 LOCK NUT M8 - ZINC
12 1 345007 FRONT CATCHER TRAY FLAP BRACKET R.H.
12 1 345008 FRONT CATCHER TRAY FLAP BRACKET L.H.
13 1 285005 LOWER FRONT FLAP R.H.
13 1 285006 LOWER FRONT FLAP L.H.
14 2 345009 LOWER FRONT PLATE (STAINLESS)
15 1 325004 CATCHER TRAY FLAP BRACKET R.H.
15 1 325005 CATCHER TRAY FLAP BRACKET L.H.
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16 1 155169 CATCHER TRAY R.H.

16 1 155170 CATCHER TRAY L.H.

17 1 155157 FOLDED CATCHER TRAY R.H.

17 1 155158 FOLDED CATCHER TRAY L.H.

18 1 155159 FOLDED REAR CATCHER TRAY R.H.
18 1 155160 FOLDED REAR CATCHER TRAY L.H.
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CONVEYORS BELTS DRIVE

COTE DROIT REPRESENTE.
RIGHT SIDE SHOWN.
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Item Quantity Code Description Remark at line
1 1 120528 ADJUSTING SUPPORT R.H.
1 1 501632 ADJUSTING SUPPORT L.H.
2 2 387085 MACHINED BOLT H 80K 10X70 - ZINC
3 2 066004 BOLT H 80K 10X70 - ZINC
4 4 065066 FLAT WASHER M DIAM.10 - ZINC
5 4 065013 LOCK NUT M10 - ZINC
6 4 120405 ADJUSTING SUPPORT TIGHTNESS ADJUST. ROD
NI 4 065137 SCREW RLS 10X30 - ZINC
NI 4 065013 LOCK NUT M10 - ZINC
7 4 065032 H NUT M16 - ZINC
8 8 385022 SPRING GUIDE INT.D12.65 / EXT.D20
9 4 325001 COMPRESSION SPRING INT. D20 WIRE 5 L120
10 4 065016 LOCK NUT M16 - ZINC
11 4 240008 BEARING HOUSING NP 25
NI 8 066004 BOLT H 80K 10X70 - ZINC
NI 8 065013 LOCK NUT M10 - ZINC
12 4 055046 IN LINE LUBRICATOR M6X100
13 4 265005 SCRAPER
14 1 190023 ADJUSTING SUPPORT MOTOR BRACKET
15 1 210052 HYDRAULIC MOTOR OMP 200 SHAFT DIAM.25
16 1 185223 MOTOR SEALS KIT OMP SERIAL 7
17 1 066128 BOLT H M 10X70 SCREWED TO HEAD - ZINC
18 1 065028 H NUT M10 - ZINC
19 1 386300 SPROCKET 19.05S Z17 D25
20 4 065153 SETSCREW HC 8X16 - ZINC
21 1,3M 095004 SINGLE CHAIN 19.05
NI 1 095017 CHAIN LINK 19.05 SINGLE
22 1 385076 SPROCKET 19.05S 738 D25
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23 3 100031 PARALLEL KEY FORM A 8X7X45

24 1 385681 DRIVING PULLEYS SHAFT

25 4 100030 PARALLEL KEY FORM A 8X7X40

26 1 100034 PARALLEL KEY FORM A 8X7X90

27 4 280028 MGT PULLEY 300 1 SPB 032

28 4 230006 TAPER BUSH MGT 32 BORE DIAMETER 25
29 4 280017 MGT PULLEY UNIT 280028 + 230006

30 1 356159 CHAIN CASE

31 1 385125 REAR ELEVATOR UPPER PULLEYS SHAFT
32 2 355069 REAR UPPER PULLEY GUIDE L.H.

33 2 355068 REAR UPPER PULLEY GUIDE R.H.

34 2 065401 CONE POINT SETSCREW HC 10X10 - ZINC
35 1 360065 UNIVERSAL JOINT L280
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BELT GUIDING / BELT

COTE DROIT REPRESENTE

RIGHT SIDE SHOWN.
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Item Quantity Code Description Remark at line
1 1 120460 FRONT PULLEY BEARING HOUSING L.H.
1 1 120459 FRONT PULLEY BEARING HOUSING R.H.
2 4 502702 PULLEY BEARING HOUSING
NI 8 060060 SCREW H 10X16 - A2 STAINLESS
NI 8 060008 SERRATED LOCK WASHER D10 EXT. - A2
3 6 120402 PULLEY BEARING HOUSING
NI 30 060041 SCREW H 10X35 - A2 STAINLESS
NI 30 065013 LOCK NUT M10 - ZINC
4 12 055046 IN LINE LUBRICATOR M6X100
5 16 330008 BALL BEARING ( ONE RANGEE ) 20X42X12
6 8 185025 LIPSEAL IE 25X42X8
7 8 055007 EXTERNAL CIRCLIP D. 20
8 8 330053 BALL BEARING ( ONE RANGEE ) 25X52X15
9 4 185923 LIPSEAL IE 28X52X7
10 4 055008 EXTERNAL CIRCLIP D. 25
11 8 120404 FRONT PULLEY
12 4 502818 REAR PULLEY
13 12 265005 SCRAPER
14 2 355006 REAR PULLEY GUIDE R.H.
15 2 355007 REAR PULLEY GUIDE L.H.
16 2 287250 CONVEYOR BELT G2.220
NI 1 285137 BELT BY METER FOR CONVEYOR BELT 285379
17 6 265279 BUCKET WIDTH 240 MM
18 6 345594 BUCKET FIXING PLATE
19 2 024005 FASTENER ASSY. AR STAINLESS L320
20 2 024004 FASTENER PIN - STAINLESS D5 L320
21 2 191148 IMPULSES DISC
22 2 386163 BUSH
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23 2 355626 CONVEYOR BELT MAGNETIC SENSOR BRACKET
24 2 168115 INDUCTIVE SENSOR M12 CONNECTOR M12

25 4 265379 HORIZONTAL CASE WEAR STRIP

26 2 265017 FRONT ELEVATOR WEAR STRIP

27 2 265142 REAR ELEVATOR WEAR STRIP
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Item Quantity Code Description Remark at line
1 2 210621 HYDRAULIC MOTOR KM30 22 CM3
2 2 185969 KM30 MOTOR (210620/621) SEALS KIT
3 2 190018 HYDRAULIC MOTOR ADJUSTING PLATE
4 1 503172 FAN BEARING BLOCK SUPPORT CASING L.H.
4 1 503171 FAN BEARING BLOCK SUPPORT CASING R.H.
5 4 240010 BEARING HOUSING NP 35
6 1 355848 FAN CASE L.H.
6 1 355847 FAN CASE R.H.
7 2 285033 FAN FLAP (NO PERFORATED)
8 1 357895 FAN GUIDE R.H.
8 1 357894 FAN GUIDE R.H.
9 2 388602 COUPLING (ENGINE SIDE )
10 2 005239 FLECTOR
11 2 388603 COUPLING (ROTOR SIDE )
12 8 065153 SETSCREW HC 8X16 - ZINC
13 2 100028 PARALLEL KEY FORM A 8X7X30
14 2 055010 EXTERNAL CIRCLIP DIAM. 35
15 1 504445 FAN ROTOR UNIT R.H. MOUNTED ON SIDE L.H. MACHINE - INCLUDING 16 to
24
16 1 503257 FAN ROTOR R.H.
17 2 387067 FAN DETECTOR PIECE
18 2 066282 SCREW FS 80K 12X30 - ZINC
19 2 065067 FLAT WASHER M DIAM.12 - ZINC
20 2 065014 LOCK NUT M12 - ZINC
21 1 385219 FAN SHAFT
22 1 120451 GRINDER
23 1 180023 THICK SLOTTED SPRING PIN 8X45
24 1 180024 THICK SLOTTED SPRING PIN 8X50
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NI 1 504446 FAN ROTOR UNIT L.H.

NI 1 503685 FAN ROTOR L.H.

NI 1 385219 FAN SHAFT

NI 1 120451 GRINDER

NI 1 180023 THICK SLOTTED SPRING PIN 8X45

NI 1 180024 THICK SLOTTED SPRING PIN 8X50

25 1 310056 PNEUMATIC FITTING MALE M6 CYLIND. D6
26 1 310057 BULKHEAD UNION PNEUMATIC FITTING D6
27 4 055046 IN LINE LUBRICATOR M6X100

28 1.8 380003 BLACK RILSAN TUBE 3 X 6

29 1 310060 PNEUMATIC FITTING MALE 1/8 NPT

29 1 166521 MAGNETIC SENSOR 3 THREADS NPN DIAM. 12
30 1 358145 L.H. LOWER FAN OIL DRAIN CASE

NI 1 358116 R.H. LOWER FAN OIL DRAIN CASE

31 1 357273 EMERGENCY STOP BUTTON GUARD L.H.
NI 1 357272 EMERGENCY STOP BUTTON GUARD R.H.
32 2 166237 EMERGENCY STOP BUTTON D 22.5 MM

33 1 168115 INDUCTIVE SENSOR M12 CONNECTOR M12
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Item Quantity Code Description Remark at line
1 1 347503 CANAL HARVESTING FRONT SHIELD R.H.
1 1 347504 CANAL HARVESTING FRONT SHIELD L.H.
2 2 346841 CANAL HARVESTING FRONT SHIELD FLAP DOOR
3 2 285011 FRONT SHIELD EXTENSION RUBBER STRIP
4 2 355047 CANAL HARVESTING FRONT SHIELD BACKPLATE
5 1 035234 TARP R.H.
5 1 035235 TARP L.H.
6 38 385307 PIN
7 76 065066 FLAT WASHER M DIAM.10 - ZINC
8 38 065013 LOCK NUT M10 - ZINC
9 38 065025 H THIN NUT M10 - ZINC
10 38 180002 RETAINING CLIP DIAM.4
11 1 347505 REAR SHIELD FAN R.H.
11 1 347506 REAR SHIELD FAN L.H.
12 1 511753 FIXED SUPPORT R.H.
12 1 511754 FIXED SUPPORT L.H.
13 1 511755 MOBILE SUPPORT R.H.
13 1 511756 MOBILE SUPPORT L.H.
14 10 285012 REAR FLAP
15 2 355053 REAR FLAP BACKPLATE
16 1 357822 STOP R.H.
16 1 357823 STOP L.H.
17 1 347525 LOWER CONVEYOR CASE R.H.
17 1 347526 LOWER CONVEYOR CASE L.H.
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Item Quantity Code Description Remark at line
1 1 335144 BIN AUGER L.H.
1 1 335143 BIN AUGER R.H.
2 4 065151 SETSCREW HC 6X8 - ZINC
3 1 387484 MACHINED BIN AUGER HOUSING L.H
3 1 387485 MACHINED BIN AUGER HOUSING R.H
4 2 055052 LUBRICATOR 90° - M8X125
5 2 060014 FLAT WASHER LL DIAM. 8 - A4 STAINLESS
6 2 060010 SERRATED LOCK WASHER D8 EXT. - A2
7 2 060052 SCREW H 8X16 - A2 STAINLESS
8 2 347611 BIN AUGER BUSHED HOUSING SUPPORT
9 2 512930 BIN AUGER MOTOR SUPPORT
10 2 240020 BEARING HOUSING SFT 30
11 2 512929 AUGGER PIN RING SUPPORT
12 2 210626 HYDRAULIC MOTOR OMM 50 CYLINDRICAL SHAFT
13 1 185060 MOTOR SEALS KIT OMM SERIAL 0 DANFOSS
14 2 185218 LIPSEAL IE 35X55X10
15 2 055009 EXTERNAL CIRCLIP D. 30
16 2 358088 BIN AUGER MOTOR SUPPORT
17 4 025083 RUBBER CONICAL BUMPER 30X30 M8
18 2 295346 CAP FOR HOLE DIAM. 20
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BINS 12/13,5/15HL
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VERIN COTE DROIT.

COTE GAUCHE REPRESENTE

LEFT SIDE SHOWN.
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Item Quantity Code Description Remark at line
1 1 511333 BIN CARRIER L.H. FOR BIN 12HL
1 1 511332 BIN CARRIER R.H. FOR BIN 12HL
1 1 511335 BIN CARRIER L.H. FOR BIN 13,5HL
1 1 511334 BIN CARRIER R.H. FOR BIN 13,5HL
1 1 511337 BIN CARRIER L.H. FOR BIN 15HL
1 1 511336 BIN CARRIER R.H. FOR BIN 15HL
2 2 121105 PIN D25 L590
3 2 390292 CYLINDER DA 40X80X840 FOR BIN 12HL AND 13,5HL
3 2 390842 CYLINDER DA 50X100X840 FOR BIN 15HL
4 1 185053 CYLINDER SEALS KIT 40 X 80 FOR BIN 12HL AND 13,5HL
4 1 185054 CYLINDER SEALS KIT 50 X 100 FOR BIN 15HL
5 2 123059 PIN D25 L70 FOR BIN 12HL AND 13,5HL
5 2 511280 PIN D30 L95 FOR BIN 15HL
6 4 385044 STEEL BUSH 30X60X15 FOR BIN 12HL AND 13,5HL
7 2 501428 PIN D30 L150
8 4 055046 IN LINE LUBRICATOR M6X100
9 1 347777 BIN 12HL R.H. FOR BIN 12HL
9 1 347778 BIN 12HL L.H. FOR BIN 12HL
9 1 347779 BIN 13,5HL R.H. FOR BIN 13,5HL
9 1 347780 BIN 13,5HL L.H. FOR BIN 13,5HL
9 1 347781 BIN 15HL R.H. FOR BIN 15HL
9 1 347782 BIN 15HL L.H. FOR BIN 15HL
10 1 347493 BIN NOSE STD L.H.
10 1 347494 BIN NOSE STD R.H.
11 2 287263 BIN AUGER FLAP
12 1 347488 SHOOT L.H.
12 1 347487 SHOOT R.H.
13 2 285632 SHOOT FLAP
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14 2 287282 BIN BACK FLAP 12HL FOR BIN 12HL

14 2 287284 BIN BACK FLAP 13,5HL FOR BIN 13,5HL

14 2 287074 BIN FLAP 15HL FOR BIN 15HL

15 2 290032 MAGNETIC PLATE WITHOUT HINGE - IND.2

NI 8 060034 SCREW RLS 8X16 - A4 STAINLESS

NI 8 060019 FLAT WASHER M DIAM. 8 - A4 STAINLESS

NI 8 060006 LOCK NUT M8 - A2 STAINLESS

16 4 166565 SIDE-LIGHT ON TANG

17 2 285689 COVER CONVEYOR FLAP ALL VERSIONS

18 2 285908 COVER CONVEYOR FLAP SHOOT VERSION ONLY
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HYDRAULICS COMPONENTS
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MACHINE WHEELS SELF-CONTAINED AID / FUNCTIONS BLOCK
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Item Quantity Code Description Remark at line
1 3 045500 DISTRIBUTOR HDE 3DF 1A HC1NO
2 2 045765 DISTRIBUTOR HDNH 3DF1AHC1NO
3 10 045526 COIL DISTRIBUTOR 3DF 12V
4 1 045761 HYDRAULIC CARTRIDGE
5 1 045362 COIL 12V CAP0O12D
6 1 045361 HYDRAULIC CARTRIDGE FOR 045334/35/36/47
7 1 045105 CARTRIDGE EP16 - S35 -O-N-70
8 6 045762 HYDRAULIC CARTRIDGE
9 1 045767 HYDRAULIC CARTRIDGE
10 1 045764 HYDRAULIC CARTRIDGE
11 1 045271 HYDRAULIC CARTRIDGE
12 1 045766 HYDRAULIC CARTRIDGE
13 3 045272 COIL 12V 6306012
14 1 045752 FLOW DIVIDER CARTRIDGE
15 2 045404 DISTRIBUTOR HDE 3ED 1C HC1NO + 2 COILS QUANTITY 3 WITH ARM VERSION
16 4 045406 DISTRIBUTOR COIL 3ED 12V SIZE 3 QUANTITY 6 WITH ARM VERSION
17 1 045760 PRESSURE LIMITER CARTRIDGE
18 1 045759 PRESSURE LIMITER CARTRIDGE
19 1 045758 PRESSURE LIMITER CARTRIDGE
20 1 045749 DISTRIBUTOR HDE 3JD 3A HC1NO + 1 COIL
21 1 045739 DISTRIBUTOR COIL 12V 44W
22 1 045757 FLOW DIVIDER CARTRIDGE
23 1 045763 JET HF7063025
24 1 045667 FUNCTION BLOCK SYNCHRO+ASSISTANCE+RHP
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HARVESTING BLOCK - PICKING-HEAD / FANS / CONVEYORS
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Item Quantity Code Description Remark at line
1 1 045550 CONTROL BLOCK TDR-ASP-CONV
2 1 045770 CARTRIDGE EP10 - S35 -O-N-110
3 1 045771 CARTRIDGE EP10 - S35T -O-N-160
4 3 045759 PRESSURE LIMITER CARTRIDGE
5 1 045772 CARTRIDGE SP10-20M-0-N-10DG
6 1 045773 COIL 12V 6356010
7 1 045740 DISTRIBUTOR HDE 3JD 1B HC1NO + 2 COILS
8 1 045739 DISTRIBUTOR COIL 12V 44W
9 2 045769 CARTRIDGE PV72-33AM-0-N-12DG
10 2 045354 COIL 12V 6507612
11 2 045271 HYDRAULIC CARTRIDGE
12 2 045272 COIL 12V 6306012
13 1 045768 CARTRIDGE EP10 - S35 -O-N-80
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HYDRAULIC TANKS /COOLER
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Item Quantity Code Description Remark at line
1 1 511518 HYDRAULIC TANK
NI 209L 200057 OIL SHELL TELLUS T68 (209L) REPLACE T46 OIL 200111 FROM 2012 VERSION
NI 1 200071 OIL SHELL TELLUS T68 (L) REPLACE T46 OIL 200029 FROM 2012 VERSION
NI 1 203633 SHELL TELLUS T68 STICKER REPLACE 203632 FROM 2012 VERSION
2 1 513311 HYDRAULIC TANK COVER PLATE BLACK PLUG VERSION
2 1 511527 HYDRAULIC TANK COVER PLATE CHROME PLUG VERSION
3 1 305071 MALE PLUG 1" 26 X 34 N° 290 - ZINC
4 1 115008 PRESSURIZED BREATHER PLUG (0.1 BAR) BLACK PLUG VERSION
4 1 115006 BREATHER PLUG RGM 40/80 CHROME PLUG VERSION
5 1 185924 TANK COVER PLATE GASKET
6 2 170018 HP FILTER REGROUP 7 AND 8
7 2 170144 BLOCKAGE WARNING IN (FILTER 170018)
8 2 170117 HYDRAULIC FILTER CARTRIDGE (170116/134)
NI 1 185514 SEALS KIT (OIL FILTER 170116)
9 1 300395 CONICAL MALE PLUG 3/4
10 1 115021 HYDRAULIC OIL LEVEL GAUGE 127MM
11 2 185008 HYDRAULIC OIL LEVEL GAUGE GASKET
12 1 045332 NO RETURN VALVE JIC 37° 2.5 BARS
13 1 160035 COOLER LDC 016
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OPTIONS BLOCKS / DRAINING BLOCK

REP | VERSION DALLE
REP | FLAP VERSION.

| e
REP | VERSION NET SUP
REP | UP CLEANER VERSION.

‘REP 3 VERSION NET SUP

| REP 3 UP CLEANER VERSION.
i {

i

REP | VERSION CLEANTECH /
REP I CLEANTECH VERSION.

!
),
o

REP 3 VERSION CLEANTECH
- REP 3 CLEANTECH VERSION.
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Item Quantity Code Description Remark at line
1 1 512376 DRAINING BLOCK
2 1 045688 HYDRAULIC BLOCK
3 1 045694 HYDRAULIC BLOCK UP CLEANER VERSION
3 1 045696 HYDRAULIC BLOCK CLEANTECH VERSION
4 1 357916 CONVEYOR BLOCK SUPPORT
5 1 357917 UPPER CLEANER BLOCK SUPPORT CLEANTECH OR UP CLEANER VERSION
6 1 512621 ARCH PROTECTION SUPPORT
7 1 035246 BLOCKS PROTECTION
8 2 045676 HYDRAULIC BLOCK
9 2 045681 HYDRAULIC BLOCK
10 2 045783 HYDRAULIC VALVE
11 2 045425 COIL D36 - 12VDC - 27W
12 1 045713 HYDRAULIC BLOCK
13 3 045784 HYDRAULIC VALVE
14 1 045785 PROPORTIONNAL FLOW CONTROL VALVE
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OPTIONS
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CLEANTECH : FRAME EQUIPMENT
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Item Quantity Code Description Remark at line
1 1 511188 DESTEMMER TABLE FRAME L.H.
1 1 511194 DESTEMMER TABLE FRAME R.H.
2 2 511676 ROUND BELT GUIDE L.H. - STAINLESS
3 2 511693 ROUND BELT GUIDE R.H. - STAINLESS
4 2 511678 SIDE BELT GUIDE L.H. - STAINLESS
5 2 511677 SIDE BELT GUIDE R.H. - STAINLESS
6 4 512932 HYDRAULIC MOTOR SUPPORT
7 2 512933 HYDRAULIC MOTOR SUPPORT
8 2 347438 SIDE MANHOLE FLAP
9 8 060013 FLAT WASHER L DIAM. 8 - A2 STAINLESS
10 4 055066 HAND KNOB (MALE) D40 M8
11 2 347594 UPPER ACCESS FLAP
12 2 055467 HANDLE M8 /L120
13 4 055042 MALE HAND KNOB M8 D50
14 2 511995 HELICOIDAL BRUSH CASE
15 2 512942 ROTOR CHAIN CASE L.H
15 1 512943 ROTOR CHAIN CASE R.H
16 1 511226 BELT CHAIN CASE L.H.
16 1 511227 BELT CHAIN CASE R.H.
17 1 347439 DESTEMMER TABLE INTERNAL GUIDE L.H.
17 1 347440 INTERNAL GUIDE R.H.
18 1 347890 DESTEMMER SHORT INTERNAL GUIDE L.H.
18 1 347891 DESTEMMER SHORT INTERNAL GUIDE R.H.
19 1 358105 CLEANTECH NARROW EJECTION GUIDE L.H. STANDARD BIN
19 1 358106 CLEANTECH NARROW EJECTION GUIDE D.H. STANDARD BIN
19 1 358107 CLEANTECH WIDE EJECTION GUIDE L.H. WIDE BIN
19 1 358108 CLEANTECH WIDE EJECTION GUIDE R.H. WIDE BIN
19 1 358109 LEFT EJECTOR NOZE LARGE WIDE BIN G2 15HL
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19

358110

RIGHT EJECTOR NOZE LARGE

WIDE BIN G2 15HL

20 2

285976

CLEANTECH EJECTION GUIDE FLAP

ONLY WIDE BIN
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CLEANTECH : ROTOR / BELT MOTORIZATION

B
2
-

COTE GAUCHE REPRESENTE. ' 5
LEFT SIDE SHOWN.

//,,

MOTEURS COTE DROIT.
RIGHT SIDE MOTORS.
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Item Quantity Code Description Remark at line
1 2 210427 HYDRAULIC MOTOR TE0295 SHAFT DIAM.25
2 2 186000 MOTOR SEALS KIT PARKER TE
3 4 066305 BOLT H 100K 12X60X150 - ZINC
4 4 512905 HYDRAULIC MOTOR SUPPORT
5 4 066306 LOCK NUT M12X150 - ZINC
6 2 386907 SPROCKET 15.8S Z17 D25
7 4 065158 SETSCREW HC 8X8 - ZINC
8 2 095073 REINFORCED SINGLE CHAIN 15.80 L=0,86M
NI 4 095074 CHAIN LINK 15.80 REINFORCED SINGLE
9 2 388621 MACHINED SPROCKET 15.8S Z30 D25
10 8 065153 SETSCREW HC 8X16 - ZINC
11 2 511043 BELT DRIVING PIN
12 2 100028 PARALLEL KEY FORM A 8X7X30
13 4 347400 BELT DRIVING SPROCKET
NI 16 060020 SCREW CHC 100K 10X25 - A2 STAINLESS
NI 16 060011 SPRING LOCK WASHER W D10 - A4 STAINLESS
14 1 511234 BELT BEARING HOUSING ADJUSTING PLATE LH
14 1 511235 BELT BEARING HOUSING ADJUSTING PLATE RH
15 4 240040 BEARING HOUSING ST 30
16 4 065751 H THIN NUT M22 (H=12) - ZINC
17 12 065317 H NUT M22 - ZINC
18 4 388324 BELT TENSIONER SCREWED ROD
19 1 168115 INDUCTIVE SENSOR M12 CONNECTOR M12
20 1 166218 MAGNET
21 2 210411 HYDRAULIC MOTOR TE0100 SHAFT DIAM.25
21 2 210009 HYDRAULIC MOTOR OMP 100 SHAFT DIAM.25
22 2 387703 SPROCKET 12.7S 725 D28.3
22 2 185223 MOTOR SEALS KIT OMP SERIAL 7
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23 2 095070 REINFORCED SINGLE CHAIN 12.70 L=1,23M
24 2 511199 MACHINED SPROCKET 12.7S Z38 D40

25 1 511192 BEARING HOUSING LH

25 1 511193 BEARING HOUSING RH

26 4 330193 BALL BEARING ( ONE RANGEE ) 40X62X12

27 2 055046 IN LINE LUBRICATOR M6X100

28 2 055011 EXTERNAL CIRCLIP D. 40

29 2 185916 LIPSEAL IE 40X68X8

30 4 055436 TWO EARS CLAMP DIAM. 15 TO 18

31 0,47M 365069 BRAIDED TRANSPARENT HOSE 10X16 BY METER
32 0,76M 365069 BRAIDED TRANSPARENT HOSE 10X16 BY METER
33 2 387703 SPROCKET 12.7S 7225 D28.3
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CLEANTECH : ROTOR EQUIPMENT

ROTOR HAUT RENDEMENT BENNE LARGE.
LARGE BIN YIELD HIGH ROTOR

ROTOR STANDARD BENNE LARGE. -~
LARGE BIN STANDARD ROTOR -~
N il

e
/
7
7/

/ .

/ ROTOR STANDARD BENNE STANDARD. /

l: STANDARD BIN STANDARD ROTOR /-' IS5 ROTOR HAUT RENDEMENT BENNE STANDARD.
: /, 6 STANDARD BIN YIELD HIGH ROTOR COTE GAUCHE REPRESENTE .
/ 3 LEFT SIDE SHOWN.
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Item Quantity Code Description Remark at line
1 2 388793 ROTOR AXLE LARGE BIN
2 2 513852 CLEANTECH ROTOR 2 FINGERS EJECTOR WHEEL LARGE BIN
3 2 388795 ROTOR AXLE BUSH LARGE BIN
4 9 265628 DESTEMMER ROTOR 2 FINGERS WHEEL R.H. HIGH YIELD
4 9 265629 DESTEMMER ROTOR 2 FINGERS WHEEL L.H. HIGH YIELD
5 18 -20 265638 BUSH 90X58X15 QUANTITY 18 FOR HIGH YIELD STANDARD BIN -
QUANTITY 20 FOR HIGH YIELD LARGE BIN
6 388301 CLEANTECH ROTOR TIGHETENING WASHER
7 388300 MACHINED CLEANTECH ROTOR NUT M40X1.5
8 060271 SETSCREW HC 6X8 - A4 STAINLESS
9 1-2 265649 DESTEMMER ROTOR 2 FINGERS WHEEL R.H. QUANTITY 1 FOR HIGH YIELD STANDARD BIN -
QUANTIY 2 FOR HIGH YIELD LARGE BIN
9 1-2 265650 DESTEMMER ROTOR 2 FINGERS WHEEL L.H. QUANTITY 1 FOR HIGH YIELD STANDARD BIN -
QUANTIY 2 FOR HIGH YIELD LARGE BIN
10 2 240020 BEARING HOUSING SFT 30
11 2 347421 EJECTOR BLADE SUPPORT STANDARD YIELD
12 3 347446 EJECTOR BLADE R.H. STANDARD YIELD
12 3 347445 EJECTOR BLADE L.H. STANDARD YIELD
13 62 265538 DESTEMMER ROTOR 3 FINGERS WHEEL STANDARD YIELD
14 2 265648 DESTEMMER ROTOR 3 FINGERS WHEEL LARGE BIN STANDARD YIELD
15 2 388322 ROTOR AXLE STANDARD BIN
16 2 511725 CLEANTECH ROTOR 3 FINGERS EJECTOR WHEEL STANDARD BIN
17 2 357764 ROTOR BEARING HOUSING PLATE STANDARD BIN
18 1 358378 ROTOR BEARING HOUSING PLATE R.H. HIGH YIELD
18 1 358379 ROTOR BEARING HOUSING PLATE L.H. HIGH YIELD
19 2 388794 ROTOR AXLE BUSH LARGE BIN STANDARD YIELD
20 2 388328 ROTOR AXLE BUSH STANDARD BIN STANDARD YIELD
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BELT EQUIPMENT

CLEANTECH

CHAINAGE HAUT RENDEMENT

YELD HIGH WALL TIE

.~ CHAINAGE STANDARD

STANDARD WALL TIE

-~

COTE GAUCHE REPRESENTE.
LEFT SIDE SHOWN.
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Item Quantity Code Description Remark at line
1 4 347595 HELICOIDAL BRUSH ANGLE BRACKET
2 4 511994 HELICOIDAL BRUSH BEARING HOUSING
3 4 330204 PLASTIC LINED BEARING D20
4 4 055317 INTERNAL CIRCLIP D.35
5 2 513759 CLEANTECH STAR AXLE
6 26 - 30 265632 CLEANTECH STAR QUANTITE 26 YELD HIGHT - QUANTITY 20
STANDARD
060159 FLAT WASHER INOX DIAM:20
055007 EXTERNAL CIRCLIP D. 20
26 191263 WASHER (SQUARE 25) YELD HIGH
10 86 265568 CLEANTECH CHAIN LINK STANDARD
11 86 265557 CLEANTECH CHAIN LINK YELD HIGH
12 86 388308 CLEANTECH POLYAMIDE CHAIN BELT PIN
13 172 055474 EXTERNAL CIRCLIP D. 10 - STAINLESS
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VARIO : FRAME EQUIPMENT

COTE GAUCHE REPRESENTE
LEFT SIDE SHOWN
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Item Quantity Code Description Remark at line
1 1 512947 INSIDE VARIO FRAME L.H.
1 1 512948 INSIDE VARIO FRAME L.H.
2 1 512964 OUTSIDE VARIO FRAME L.H.
2 1 512965 OUTSIDE VARIO FRAME L.H.
3 2 240078 BEARING HOUSING LFTC 20A
4 1 055046 IN LINE LUBRICATOR M6X100 ONLY LEFT RISE
NI 1 055047 LUBRICATOR EXTENSION M6X100 L= 30 ONLY LEFT RISE
NI 1 055049 LUBRICATOR 90°- M6X100 ONLY LEFT RISE
5 1 512974 VARIO AUGER SCREW L.H.
5 1 512975 VARIO AUGER SCREW R.H.
6 2 055007 EXTERNAL CIRCLIP D. 20
7 1 513690 VARIO AUGER SCREW BEARING L.H.
7 1 513691 VARIO AUGER SCREW BEARING L.H.
8 2 388838 BIN AUGER BUSH
9 2 512970 BELT ROLLER SUPPORT R.H.
10 2 512971 BELT ROLLER SUPPORT L.H.
11 4 330207 DOUBLE-ROW BALL BEARING 20X47X18
12 4 185025 LIPSEAL IE 25X42X8
13 4 055487 INTERNAL CIRCLIP DIAM. 47
14 2 512111 DRIVING BELT ROLLER
15 1 512107 BELT FRAME L.H.
15 1 512108 BELT FRAME R.H.
16 2 347613 BELT FRAME ROTATION PLATE
17 4 512110 BELT TIGHTENER ADJUSTING SLIDER
18 2 347616 FRONT BELT SCRAPER
19 2 512112 DRIVED BELT ROLLER
20 4 330208 BEARING HOUSING SCH 20
21 4 055044 LUBRICATOR 45°- 1/4' WITWORTH
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22 2 347606 REAR BELT SCRAPER

23 4 285979 INSIDE BELT FLAP

24 4 347644 BELT ROLLER CIRCULAR GROOVE SCRAPER
25 8 388465 SPRING GUIDE INT.D17 / EXT.D21

26 4 325113 TENSION SPRING INT. D20 WIRE 4 L55

27 2 287317 AUGER FLAP

28 2 347866 ROLLER SUPPORT CONNECTING TIE-BAR
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VARIO : AXLES EQUIPMENT

COTE GAUCHE REPRESENTE
LEFT SIDE SHOWN
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Item Quantity Code Description Remark at line
1 1 512969 ROLLER ADJUSTING FIXED SLIDER R.H.
1 1 513100 ROLLER ADJUSTING FIXED SLIDER R.H.
2 1 512968 ROLLER ADJUSTING FIXED SLIDER L.H.
2 1 513101 ROLLER ADJUSTING FIXED SLIDER L.H.
3 1 513000 MOVING SLIDER
3 1 513001 MOVING SLIDER
4 1 512972 DRIVING MOBILE CURSOR L.H
4 1 512973 DRIVING MOBILE CURSOR R.H
5 10 512949 MOVING SLIDER
6 10 512316 MOVING SLIDER
7 10 512962 FIXED SLIDER
8 10 512963 FIXED SLIDER
9 16 055317 INTERNAL CIRCLIP D.35
10 6 055496 INTERNAL CIRCLIP D. 35
11 46 330210 DOUBLE-ROW BALL BEARING 15X35X14
12 52 185935 LIPSEAL IE 17X32X7
13 6 330216 DOUBLE-ROW BALL BEARING 15X42X17
14 20 347650 MOVING SLIDER PITCH R.H.THREADED FINGER
15 4 347788 MOVING SLIDER PITCH R.H.THREADED FINGER
16 20 347651 MOVING SLIDER PITCH L.H.THREADED FINGER
17 4 347676 FIXED SLIDER PITCH L.H.THREADED FINGER
18 24 388462 SPLINED SLEEVE D14 - M20X150
19 4 512038 SPLINED SHAFT D14 L535
20 4 388430 ROLLER DISTANCE RACK SUPPORT
21 4 512299 RACK SPROCKET 9,52S Z15
22 4 180042 THICK SLOTTED SPRING PIN 6X30
23 2.8 095013 SINGLE CHAIN 9.52
NI 2 095028 SINGLE BENTED CHAIN LINK 9.52 - N°12
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NI 095018 SINGLE CHAIN LINK 9.52

24 388486 RACK SYNCHRO CHAIN TIGHTENER

25 8 388460 MOVING SLIDER GUIDE RAIL

26 22 388631 VARIO ROLLERS PIN

27 388820 VARIO EJECTOR PIN

28 388633 VARIO ROLLERS DRIVING PIN FOR VARIO 2009 VERSION USE 388530
29 24 388635 SORTER ROLLER EXTERNAL SEAL WASHER
30 22 388634 SORTER ROLLER INTERNAL SEAL WASHER
31 48 180012 SLOTTED SPRING PIN 5X40 A2 STAINLESS
32 388653 SORTER ROLLER INTERNAL SEAL WASHER
33 388636 CONICAL SPACER

34 388641 CONICAL SPACER

35 30 265644 EJECTION ROLLER

36 4 055482 EXTERNAL CIRCLIP D. 18

37 308 265589 SORTER ROLLER COMPONENT

38 44 265590 END SORTER ROLLER COMPONENT

39 30 265576 GUIDING ROLLER COMPONENT

40 18 388531 VARIO ROLLERS PIN

41 20 388532 SORTER ROLLER INTERNAL SEAL WASHER
42 16 388533 SORTER ROLLER EXTERNAL SEAL WASHER
43 4 388534 GUIDING ROLLER EXTERNAL SEAL WASHER
44 4 388535 SEALING WASHER
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VARIO : MOTORIZATION

COTE GAUCHE REPRESENTE
LEFT SIDE SHOWN
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BEFORE 2011 DETAIL A f VOIR DETAIL A
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Item Quantity Code Description Remark at line
1 2 388627 MACHINED SPROCKET 9.525 Z13 D15
2 18 388743 MACHINED SPROCKET 9,52S Z15
3 2 330068 BALL BEARING ( ONE RANGEE ) 15X35X11
4 2 388747 JOCKET ROLLER
5 2 388748 JOCKET ROLLER SPACER
6 36 330222 BEARING 15X28X7
7 90 055368 EXTERNAL CIRCLIP D. 15
8 24 388497 MACHINED SPROCKET 9,52S Z15
9 2 388637 MACHINED SPROCKET 9,52S Z15
10 24 100052 PARALLEL KEY FORM A 5X5X16
11 4 100087 PARALLEL KEY FORM A 5X5X12
12 44 065151 SETSCREW HC 6X8 - ZINC
13 8 040094 TIGHTENER BEARING BUSH 15 X 17 X 20
14 4 513680 ROLLERS TIGHTENER CHAIN FOR FRAME by 2011
15 2 325124 ROLLERS TIGHTENER TORQUE SPRING L.H. FOR FRAME by 2011
16 2 325125 ROLLERS TIGHTENER TORQUE SPRING R.H. FOR FRAME by 2011
17 7.6 095013 SINGLE CHAIN 9.52
NI 6 095028 SINGLE BENTED CHAIN LINK 9.52 - N°12
NI 6 095018 SINGLE CHAIN LINK 9.52
18 4 040093 TIGHTENER BEARING BUSH 10 X 12 X 15
19 2 055474 EXTERNAL CIRCLIP D. 10 - STAINLESS
20 1 513110 MOTOR CHAINE TIGHTENER
20 1 513109 MOTOR CHAINE TIGHTENER
21 8 330201 BALL BEARING ( ONE RANGEE ) 15X24X5
22 4 388632 MACHINED SPROCKET 9,52S Z13
23 2 325119 TENSION SPRING
24 2 210096 HYDRAULIC MOTOR J250CC/REV
25 1 210458 MOTOR SEALS KITS 210007/210096
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26 1 386161 MACHINED HYDRAULIC MOTOR SUPPORT L.H.

26 1 388522 MACHINED HYDRAULIC MOTOR SUPPORT R.H.

27 2 388488 SPACER

28 2 512136 DOUBLE SPROCKETS 12.7 Z15-9.52 Z21

29 4 065147 SETSCREW HC 6X10 - ZINC

30 2 388498 SPROCKET 12.7S Z15 D20

31 4 388463 MACHINED SPROCKET 9.52S 721

32 2 100023 PARALLEL KEY FORM A 6X6X50

33 8 065146 SETSCREW HC 6X10 - ZINC

34 1 095001 SINGLE CHAIN 12.70

NI 2 095025 SINGLE BENTED CHAIN LINK 12.70 - N°12

NI 2 095014 CHAIN LINK 12.70 SINGLE

35 2 100020 PARALLEL KEY FORM A 6X6X20

36 4 065146 SETSCREW HC 6X10 - ZINC

37 2 513277 ROLLERS TIGHTENER CHAIN AXLE

38 2 512324 ROLLERS TIGHTENER CHAIN FOR FRAME UNTIL 2010 VERSION
39 1 325117 ROLLERS TIGHTENER TORQUE SPRING L.H. FOR FRAME UNTIL 2010 VERSION
39 1 325118 ROLLERS TIGHTENER TORQUE SPRING R.H. FOR FRAME UNTIL 2010 VERSION
40 1 512947 INSIDE VARIO FRAME L.H. USE 512947_A03

40 1 512948 INSIDE VARIO FRAME L.H. USE 512948_AO03
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VARIO : FINITION

COTE GAUCHE REPRESENTE

LEFT SIDE SHOWN
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Item Quantity Code Description Remark at line
1 2 285964 VARIO BELT - WIDTH 400
ni 2 024506 FASTENER PIN - L400
2 1 512992 INSIDE CHAIN CASE L.H.
2 1 512993 INSIDE CHAIN CASE R.H.
3 4 055044 LUBRICATOR 45°- 1/4' WITWORTH
4 1 512990 OUTSIDE CHAIN CASE
4 1 512991 OUTSIDE CHAIN CASE
5 1 513702 VARIO DRIVING CHAIN CASE L.H.
5 1 512995 VARIO DRIVING CHAIN CASE R.H.
6 4 055046 IN LINE LUBRICATOR M6X100
7 2 287270 VARIO FLAP L.H
8 2 287271 VARIO FLAP R.H
9 2 347785 FLAP SUPPORT
10 2 347786 FLAP SUPPORT RH
11 2 285948 REAR BELT FLAP
12 1 512494 FLAPS SUPPORT L.H.
12 1 512495 FLAPS SUPPORT R.H.
13 2 066504 SCREW SPLIT CYLINDRICAL HEAD 6X16
14 1 358267 SENSOR BRACKET
15 1 168158 PROXIMITY SENSOR
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VERTICAL STICK LIFTERS

i |
\ .
2 \ ]
|
i
\.
\.
\. MOTEUR EXTRACTEUR DROIT.
S, STICK LIFTER MOTOR R .H. )
- |
/ TS s
./ e e
o
o
= MOTEUR TAPIS CONVOYEUR.
o CONVEYOR BELT MOTOR. P
P Z
o ) |
.'/ i
15

COTE GAUCHE REPRESENTE

LEFT SIDE SHOWN. ‘ | :

GREGOIRE - Model G2.220 Page 86



Item Quantity Code Description Remark at line
1 2 210008 HYDRAULIC MOTOR OMM 8
2 1 185061 MOTOR SEALS KIT OMM SERIAL 1 DANFOSS
3 2 386091 VERTICAL STICK LIFTERS COUPLING SLEEVE
4 2 065150 SETSCREW HC 6X6 - ZINC
5 1 122152 STICK LIFTER MOTOR SUPPORT L.H.
5 1 122151 STICK LIFTER MOTOR SUPPORT R.H.
6 4 065774 CONE POINTSETSCREW HC 8X10 - ZINC
7 2 055007 EXTERNAL CIRCLIP D. 20
8 6 330008 BALL BEARING ( ONE RANGEE ) 20X42X12
9 2 386090 BEARING HOLDER
10 2 055052 LUBRICATOR 90° - M8X125
11 2 185137 LIPSEAL IEL 25X42X7
12 2 100052 PARALLEL KEY FORM A 5X5X16
13 2 123437 DRIVING SHAFT
14 2 356275 ANGLE SUPPORT L.H.
NI 4 066344 BOLT H 100K 8X35X100 - ZINC
NI 4 066345 LOCK NUT M8X100 - ZINC
NI 8 066346 FLAT WASHER M DIAM. 8 - ZINC (THICK)
15 1 150046 FLOW CONTROL VALVE SRVR-10-01.1/0
16 1 115096 SPHERICAL PLUG VALVE 3/8
17 1 115014 NO RETURN VALVE CA 10-0.5 BAR
NI 1 020369 VERTICAL STICK LIFTERS STICKER
NI 2 020112 STICKER " WAIT STOP MACHINE
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UPPER CLEANERS : CONVEYORS

e MOTEUR COTE DROIT
( MOTOR RIGHT §IDE.

COTE GAUCHE REPRESENTE.
LEFT SIDE SHOWN.
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Item Quantity Code Description Remark at line
1 1 347867 UPPER CLEANER CONVEYOR CASE R.H.
1 1 347868 UPPER CLEANER CONVEYOR CASE L.H.
2 2 295002 GASKET D40
3 2 295003 PLASTIC PLUG D40-MACON THREAD
4 2 287299 INTERIOR CLEANER FLAP
5 2 347869 RIGHT SIDE DEFLECTOR
6 2 347870 LEFT SIDE DEFLECTOR
7 2 345612 SEALING ANGLE R.H.
8 2 345613 SEALING ANGLE L.H.
9 2 285670 UPPER FAN FLAP
10 2 265005 SCRAPER
11 2 210425 HYDRAULIC MOTOR TE0165 SHAFT DIAM.25
12 1 186000 MOTOR SEALS KIT PARKER TE
NI 1 285187 HYDRAULIC HOSE PROTECTION 400X150
NI 1 285081 HOSES FLAP 270x150
13 4 385078 SPROCKET 12.7S Z17 D25
14 8 065158 SETSCREW HC 8X8 - ZINC
15 1,40M 095070 REINFORCED SINGLE CHAIN 12.70
NI 2 095072 REINFORCED BENTED CHAIN LINK 12.70
NI 2 095071 CHAIN LINK 12.70 REINFORCED SINGLE
16 2 100027 PARALLEL KEY FORM A 8X7X25
17 2 385235 DRIVING ROLLER
18 4 240019 BEARING HOUSING SFT 25
19 8 310060 PNEUMATIC FITTING MALE 1/8 NPT
20 6 310133 ELBOW FITTING M 1/4-28NF - F 1/8NPT
21 2 310132 UNION HYD. FITTING M 1/4-28NF-F 1/8 NPT
22 4,20M 380003 BLACK RILSAN TUBE 3 X 6
23 8 310057 BULKHEAD UNION PNEUMATIC FITTING D6
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24 8 055046 IN LINE LUBRICATOR M6X100

25 2 345125 BEARING HOUSING SFT 25 CLOSURE PLATE
26 1 513692 CHAIN GUARD LEFT

26 1 513842 CHAIN GUARD LEFT

27 2 385236 DRIVEN ROLLER

28 4 385347 MACHINED BEARING HOUSING ST 25

29 4 386200 BELT TENSIONER ROD

30 8 065029 HNUT M12 - ZINC

31 4 386201 BUSH 12X21X11

32 8 385039 SPRING GUIDE INT.D12.5/ EXT.D19

33 4 325003 COMPRESSION SPRING INT. D20 WIRE 4 L 80
34 8 065067 FLAT WASHER M DIAM.12 - ZINC

35 4 065014 LOCK NUT M12 - ZINC

36 2 285193 UPPER CLEANER CONVEYOR BELT 360 MM
37 2 024021 FASTENER PIN - STAINLESS D3 L350

38 2 024020 FASTENER ASSY. AIRPORT STAINLESS L350
39 2 346145 FLAP BACKPLATE

40 4 190725 UPPER CLEANER FIXING BACKPLATE

41 2 502982 UPPER CLEANER FINGERS

42 2 265453 FINGER N°1

43 2 265454 FINGER N°2

44 2 265455 FINGER N°3

45 2 265456 FINGER N°4

46 2 265457 FINGER N°5

47 2 265458 FINGER N°6

48 2 265459 FINGER N°7

49 1 185223 MOTOR SEALS KIT OMP SERIAL 7

NI 2 020112 STICKER " WAIT STOP MACHINE

NI 2 020113 STICKER 'DANGER FANS TURN ROUND'
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NI 2

020110

STICKER 'DANGER REMOVE COVER'

NI 1

020060

STICKER 'DANGER FAN'
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UPPER CLEANERS : FANS

COTE DROIT REPRESENTE
RIGHT SIDE SHOWN

MOTEUR COTE GAUCHE
LEFT SIDE MOTOR
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Item Quantity Code Description Remark at line
1 1 357052 FAN CASE R.H.
1 1 357053 FAN CASE L.H.
2 2 512285 FAN BRACKET
3 2 511645 CLEANER ELBOW L.H. FOR BIN 12HL
3 2 513263 CLEANER ELBOW L.H. FOR BIN 12HL
4 2 511644 CLEANER ELBOW R.H. FOR BIN 13,5HL AND 15HL
4 2 513262 CLEANER ELBOW R.H. FOR BIN 13,5HL AND 15HL
5 2 347494 BIN NOSE STD R.H.
6 2 287263 BIN AUGER FLAP
7 2 358783 UPPER CLEANER FLAP BRACKET
8 2 285346 UPPER CLEANER FLAP
9 4 346200 FAN GUIDE
10 2 357055 FIXING UPPER CLEANER FAN CASE GUIDE
11 2 357064 MOVING UPPER CLEANER FAN CASE GUIDE
12 1 168115 INDUCTIVE SENSOR M12 CONNECTOR M12 ONLY ON LEFT SIDE FAN ON MACHINE
13 2 503487 FAN BEARING BLOCK SUPPORT CASING
14 4 240015 BEARING HOUSING SF 30
15 2 387688 BUSH
16 2 124614 UPPER CLEANER ADJUSTING SUPPORT
17 2 210620 HYDRAULIC MOTOR KM30 24 CM3
18 1 185969 KM30 MOTOR (210620/621) SEALS KIT
19 2 280004 MGT PULLEY UNIT 280030 + 230009
20 2 280030 MGT PULLEY 125 1 SPB 032
21 2 230009 TAPER BUSH MGT 32 BORE DIAMETER 25.4
22 2 130012 NARROW V-BELT SPBX 1060
23 2 357263 BELT CASE
24 2 280297 MGT PULLEY UNIT 280298 + 230012
25 2 280298 MGT PULLEY 140 1SPB 040
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26 2 230012 TAPER BUSH MGT 40 BORE DIAMETER 25

27 4 055046 IN LINE LUBRICATOR M6X100

28 2 055009 EXTERNAL CIRCLIP D. 30

29 2 100029 PARALLEL KEY FORM A 8X7X35

30 1 123085 FAN ROTOR UNIT L.H. REGROUP REP 31 TO 36
30 1 123084 FAN ROTOR UNIT R.H. REGROUP REP 31 TO 36
31 2 386008 FAN SHAFT

32 1 510764 FAN ROTOR L.H. + FAN DETECTOR PIECES

32 1 510760 FAN ROTOR R.H. + FAN DETECTOR PIECES

33 2 387067 FAN DETECTOR PIECE DETECTION ON LEFT SIDE MACHINE ROTOR
NI 2 065122 SCREW FHC 12X25 - ZINC

NI 2 065014 LOCK NUT M12 - ZINC

34 2 180024 THICK SLOTTED SPRING PIN 8X50

35 2 120451 GRINDER

36 2 180023 THICK SLOTTED SPRING PIN 8X45

NI 2 110154 HYDRAULIC HOSES OILSKIN PROTECTION

NI 2 020112 STICKER " WAIT STOP MACHINE

NI 2 020113 STICKER 'DANGER FANS TURN ROUND'

NI 2 020060 STICKER 'DANGER FAN'
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DESTEMMERS : CROSS AUGER SCREWS ASSY.
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Item Quantity Code Description Remark at line
1 1 335100 CROSS HELICOIDAL SCREW R.H.
2 1 335101 CROSS HELICOIDAL SCREW L.H.
3 1 347696 CROSS AUGER
4 1 388528 CROSS SCREW SHAFT
5 2 385051 SFT 30 BEARING HOUSING PLATE
6 2M 185566 SPONGE JOINT 40X20
7 2 185024 LIPSEAL IE 30X48X8
8 2 240020 BEARING HOUSING SFT 30
9 2 055044 LUBRICATOR 45°- 1/4' WITWORTH
10 1 100031 PARALLEL KEY FORM A 8X7X45
11 1 385303 SPROCKET 12.7S Z30 D30
12 4 065158 SETSCREW HC 8X8 - ZINC
13 1 095070 REINFORCED SINGLE CHAIN 12.70
NI 1 095071 CHAIN LINK 12.70 REINFORCED SINGLE
14 1 385123 SPROCKET 12.7S Z21 D25
15 1 210013 HYDRAULIC MOTOR OMP 80 SHAFT DIAM.25
16 1 185223 MOTOR SEALS KIT OMP SERIAL 7
17 2 180025 SLOTTED SPRING PIN 8X50 A4 STAINLESS
18 2 285689 COVER CONVEYOR FLAP
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RODS SPEED REDUCER ( R.S.R.)

SUPPORT SECOUEURS AVANT

FRONT ROD HOLDER.

COTE GAUCHE REPRESENTE.

LEFT SIDE SHOWN.
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Item Quantity Code Description Remark at line
1 4 386941 HOUSING SUPPORT
NI 8 066150 SCREW H 80K 14X40 - ZINC
2 2 500917 LOWER HOUSING
3 2 025012 RUBBER JOINT 14X30X42
4 2 355439 SENSOR ARM BACKPLATE
5 2 065068 FLAT WASHER M DIAM.14 - ZINC
6 2 065015 LOCK NUT M14 - ZINC
7 2 501303 UPPER HOUSING
8 2 040019 WEAR RING 28X36X45
9 2 055050 LUBRICATOR (IN LINE) M8X125
10 2 501304 SENSOR
11 2 501025 TIE-ROD
12 2 025030 RUBBER JOINT 12X25X34
13 2 387048 R.S.R. VERTICAL SHAFT
14 1 500915 SHORT FORK
15 1 500919 LONG FORK
16 1 055046 IN LINE LUBRICATOR M6X100
17 1 386943 TIE-ROD SPEED REDUCER CAM
18 1 386944 ADJUSTING ROD
19 2 065749 H THIN NUT M16 - ZINC
20 1 285545 THRUST WASHER
21 2 385022 SPRING GUIDE INT.D12.65 / EXT.D20
22 2 325003 COMPRESSION SPRING INT. D20 WIRE 4 L 80
23 1 386981 BUSH
24 1 065069 FLAT WASHER M DIAM.16 - ZINC
25 1 150046 FLOW CONTROL VALVE SRVR-10-01.1/0
26 1 115079 CONTROL CLACK VALVE
27 1 115087 SQUARE COIL S8 H - 12V - DIN 43650
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28 1 165207 SWITCH BODY

29 1 165206 SWITCH HEAD

30 1 503025 RODS SPEED REDUCER BRACKET
31 1 065408 BOLT H 80K 8X65 - ZINC

32 1 065059 FLAT WASHER L DIAM. 8 - ZINC

33 1 065024 LOCK NUT M8 - ZINC
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CLEANTECH / VARIO

HYDRAUL IQUE COTE DROIT.

HYDRAULIC RIGHT SIDE.

COTE GAUCHE REPRESENTE.

LEFT SIDE SHOWN.
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Item Quantity Code Description Remark at line
1 1 512513 BIN FOOTBRIDGE L.H. BIN 12HL
1 1 512233 BIN FOOTBRIDGE 11HL R.H. BIN 12HL
1 1 512514 LARGE BIN FOOTBRIDGE L.H. BIN 13,5HL
1 1 512230 BIN FOOTBRIDGE 14HL R.H. BIN 13,5HL
1 1 512522 LARGE BIN FOOTBRIDGE L.H. BIN 15HL
1 1 512523 LARGE BIN FOOTBRIDGE L.H. BIN 15HL
2 1 347449 CLEANTECH BIN INT. CLOSURE SHEET L.H.

2 1 347450 CLEANTECH BIN INT. CLOSURE SHEET R.H.

3 4 390841 CYLINDER S.E. 30 X 50 X 480

4 1 185050 CYLINDER SEALS KIT 30 X 50

5 4 385531 INFERIOR CYLINDER PIN

6 4 265149 WEAR STRIP

7 4 357904 INTERNAL CLAMP

8 4 388373 CYLINDER ROD PIN

9 2 512286 CYLINDER MALE CLAMP

10 2 512375 CYLINDER FEMALE CLAMP

11 4 511752 CYLINDER ROD PIN MOUNTING

12 1 511374 CLEANTECH AXLE L.H BIN 12HL
12 1 511373 CLEANTECH AXLE R.H BIN 12HL
12 1 512518 CLEANTECH AXLE L.H BIN 13,5HL
12 1 512517 CLEANTECH AXLE R.H BIN 13,5HL
12 1 512520 CLEANTECH AXLE L.H BIN 15HL
12 1 512519 CLEANTECH AXLE R.H BIN 15HL
13 1 513072 FOOTBRIDGE SUPPORT PLATE L.H BIN 12HL
13 1 513071 FOOTBRIDGE SUPPORT PLATE R.H BIN 12HL
13 1 513067 BIN SAFETY TUBE R.H. BIN 13,5HL
13 1 513068 BIN SAFETY TUBE L.H. BIN 13,5HL
13 1 513076 BIN SAFETY TUBE L.H. BIN 15HL
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13 1 513077 BIN SAFETY TUBE L.H. BIN 15HL

14 2 347634 TRAM FIXING ROD BIN 12HL

14 2 347635 TRAM FIXING ROD BIN 13,5HL
14 2 347708 FIXING BIN GB BIN 15HL

15 2 347794 VARIO / BIN 12HL FIXING PLATE BIN 12HL

15 2 347792 VARIO / BIN 13.5HL FIXING PLATE BIN 13,5HL
15 2 347795 VARIO / BIN 15HL FIXING PLATE BIN 15HL

16 4 025006 FLEXIBLE MOUNTING 25.5X22XM8

17 4 347790 FRONT VARIO FIXING ANGLE

18 1 358105 CLEANTECH NARROW EJECTION GUIDE L.H. BIN 12HL

18 1 358106 CLEANTECH NARROW EJECTION GUIDE D.H. BIN 12HL

18 1 358107 CLEANTECH WIDE EJECTION GUIDE L.H. BIN 13,5HL
18 1 358108 CLEANTECH WIDE EJECTION GUIDE R.H. BIN 13,5HL
18 1 358109 LEFT EJECTOR NOZE LARGE BIN 15HL

18 1 358110 RIGHT EJECTOR NOZE LARGE BIN 15HL

19 1 358172 SHEET SUPPORT CLEANTECH VALVE LEFT BIN ONLY
20 1 115413 FLOW CONTROL VALVE VSCT 3/8' LEFT BIN ONLY
21 1 115096 SPHERICAL PLUG VALVE 3/8 LEFT BIN ONLY
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